
William Carroll



November 18, 2025 

Washington State Department of Ecology 
Tricia Miller, Permit Coordinator 
Water Quality Program 
Northwest Region Office 
PO Box 330316,  
Shoreline, WA 98133-9716 

RE:  Public Comments on National Pollutant Discharge Elimination System (NPDES) and 
State Waste Discharge Permit No. WA0031836 
Fire Training Academy 
North Bend, Washington 

Ms. Miller: 

I’m a resident of North Bend, and I live approximately 1.2 miles north of the Washington State 
Fire Training Academy (FTA). On November 7, 2025, the Washington State Department of 
Ecology (Ecology) made the Draft National Pollutant Discharge Elimination System (NPDES) and 
State Waste Discharge Permit No. WA0031836 available for public comments during the 30-day 
[...]
for protection of groundwater due to infiltration of stormwater. 

 Comment 3 – Section S10.B – PFAS Source Identification – Ecology’s requirement for 
the FTA to conduct a source identification if PFAS compounds are detected in the PFAS 
characterization monitoring under S2 disregards the substantial information already 
available about the historical use of PFAS containing AFFF at the FTA. The legacy use of 
PFAS containing AFFF at the FTA is the likely source of PFAS in stormwater, groundwater, 
and drinking water at the FTA. Instead of preparing a redundant source identification 
report, Ecology should require the FTA to design, install, and operate a treatment system 
to reduce the concentrations of PFAS in water discharging from the FTA to below 
discharge limits that are protective of drinking water.  

 Comment 4 – The FTA conducts important work in training fire fighters, but it should not 
be exempt from its responsibility to comply with environmental regulations, and Ecology 
should enforce those regulations without fear or favor, even if the permit holder is another 
state agency. However, the FTA has been aware of PFAS contamination at its facility since 
2017, and Ecology has been aware of the PFAS contamination at the FTA facility since 
2019, not 2023 as stated in the NPDES fact-sheet. That awareness has not resulted in 
any effort by either the FTA or Ecology to address the source of the contamination or to 
prevent ongoing discharges to surface water and groundwater. The decision by Ecology 
to not include discharge limits for PFAS in this draft NPDES permit, to not acknowledge 
that the likely source of PFAS in water discharging from the facility is legacy PFAS 
contamination, and to not require the FTA to take active measures to reduce the 
concentrations of PFAS in water discharging from the facility is irresponsible considering 
the existing body of evidence of ongoing release of PFAS to surface water.  

 

William Carroll 
North Bend, Washington 



  

WSP Fire Training Academy – 20 GPM 
PAC-FILTRIX 
 

Submitted to: 
Matthew Denton 
matthew.denton@wsp.wa.gov 
Tel: xxx.xxx.xxx 

Note: ALL MATERIALS INCLUDED HEREIN ARE COPYRIGHTED AND CONFIDENTIAL UNLESS OTHERWISE INDICATED. The information is intended only for 
the person or entity to which it is addressed and may contain confidential and/or privileged material. Any review, retransmission, dissemination, or 
other use of or taking of any action in reliance upon this information by persons or entities other than the intended recipient is prohibited. 
 
This document is valid for 30 days from the noted Release Date. 
Copyright © 2024 Water Tectonics, Inc. 

Date: October 10th, 2024 
Document Version: 2.0 



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 2 of 16 

Table of Contents 
1. Project Information ............................................................................................................................................. 3 

2. System Process Description ................................................................................................................................ 5 

3. Equipment Process Flow Diagram ....................................................................................................................... 6 

4. Equipment Site Layout ........................................................................................................................................ 7 

5. System Pictures ................................................................................................................................................... 8 

6. System Summary Detail ...................................................................................................................................... 9 
Equipment Summary .................................................................................................................................................... 9 
Installation & Commissioning Summary ....................................................................................................................... 9 

7. Cost Schedule .................................................................................................................................................... 10 
Cost Summary – 20 GPM System ................................................................................................................................ 10  
Purchase Terms ........................................................................................................................................................... 10  

8. Statement of Qualifications .............................................................................................................................. 11 

9. Project References ............................................................................................................................................ 13 
Custom PFAS Treatment System ................................................................................................................................ 13 

Oil Terminal - PFAS Cleanup ........................................................................................................................................ 14 

10. Exclusions ........................................................................................................................................................ 15 

11. Warranty ......................................................................................................................................................... 16 
 

 

  



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 3 of 16 

1. Project Information  
This proposal is based on a collection of inputs from the client captured in discussions, emails, and documentation. 
For the purpose of this proposal, the following inputs are of material importance. 
 

Site Location 
Washington State Patrol Fire Training Academy 
50810 SE Grouse Ridge Road  
North Bend, WA 98045 
 
The Washington State Patrol Fire Training Academy is located at the foot of Mailbox Peak in North Bend, WA. The 
site is intended to operate under zero discharge with MBR + UV + chlorine wastewater reclamation providing non-
potable reuse water supply for fire training activities. Training ponds 1-3 are lined to prevent infiltration. During rain 
events in which capacity may exceed available storage in the training ponds, stormwater is redirected to two 
infiltration basins to absorb additional stormwater flow.  

 

System Sizing 
The project engineer calculated the required treatment system flow rate at 20 GPM. This design flow will enable 
single-pass treatment of all three training ponds within 3 months of continuous operation.  

 Training Pond 1: 940,000 gal 
 Training Pond 2: 930,000 gal 
 Training Pond 3: 550,000 gal 
 Total Training Pond Volume: 2.4 MG 

Water Quality Objectives 
Client seeks to remove PFAS from Training Ponds to protect, (a) FTA personnel from inadvertent PFAS inhalation due 
to exposure to fine aerosols during routine hose training activities, and, (b) the environment in the event of 
wastewater discharge from the site. 

Client is dealing with legacy PFAS contamination as a result of long-term onsite use of aqueous fire-fighting foam 
(AFFF). Historical sampling suggests contamination by PFOS, PFOA, PFNA, PFHxA and PFHpA at concentrations 
ranging from 28 – 623 ng/L. Training Pond 1 receives a blend of reclaimed wastewaters resulting from oil/water 



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 4 of 16 

gravimetric separation and advanced domestic wastewater reclamation and therefore is expected to contain a mix 
of natural organic matter (NOM) and effluent organic matter (EfOM). Although modern AFFF composition does not 
contain PFAS, legacy contamination has resulted in PFAS partitioning to soils, resulting in continuous solids-liquids 
leaching resulting in ambient detectable concentrations in Training Ponds. 
 

Influent & Effluent Scope 
Source ponds and projected treated effluent water quality are tabulated below. 

 

FLOW SOURCE COMPOSITION 

Influent Training Pond 1 PFOS: 623 ng/L; PFOA: 41.4 ng/L; PFNA: 28.9 ng/L; PFHxA: 110.0 ng/L; PFHpA: 29.2 ng/L 

Influent Training Pond 2 PFOS: 504 ng/L; PFOA: 28.4 ng/L; PFNA: 15.1 ng/L; PFHxA: 80.1 ng/L; PFHpA: 17.5 ng/L 

Influent Training Pond 3 PFOS: 588 ng/L; PFOA: 19.6 ng/L; PFNA: 13.6 ng/L; PFHxA: 62.6 ng/L; PFHpA: 14.3 ng/L 

Effluent PAC/UF - IX < 4 ng/L PFOS, PFOA, PFNA, PFHxA, PFHpA 

 
 

 

  



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 5 of 16 

2. System Process Description  
The objective of this multi-stage water treatment system is to provide a design that can accommodate varying water 
characteristics while meeting 4 ng/L PFAS discharge benchmarks. The system proposed will meet the total flowrate 
requirement of 20 GPM.  
 
 

Process 1: Pre-Filtration: Cartridge Filtration 
Influent wastewater is first screened to remove large debris then is pumped through a 1-micron prefilter to remove 
large settleable solids. Following cartridge filtration, water is characterized according to flowrate, pH and turbidity to 
provide system tuning capability according to influent feedback.  
 

Process 2: Adsorption: Powdered Activated Carbon (PAC) 
Water then flows to the PAC adsorption reactor, where a 50 g/L concentrated fine PAC slurry is added to pre-filtered 
wastewater and mixed for a minimum hydraulic retention time of 5 minutes. In this stage, PAC’s well-developed 
pore structure and variety of surface functional groups remove soluble organic matter, including NOM and EfOM, 
along with long-chain PFAS. PAC dosing is adjusted on the basis of influent organic loading according to influent 
flowrate, pH and turbidity.  
 

Process 3: Clarification: Ultrafiltration (UF) 
NOM/EfOM/PFAS-loaded PAC is then separated from water by UF modules. The tandem Veolia Zeeweed 1500 UF 
modules operate in parallel and have a nominal pore size of 20 nanometers, enabling removal of particles, 
pathogens, and a significant fraction of any remaining dissolved organics. This stage provides a robust barrier to 
ensure removal of PAC, prevent bypass of microbes, and protect sensitive downstream ion exchange equipment.   
 

Process 4: Ion Exchange: Anion Exchange Resin 
Prior to final discharge, UF permeate flows through a packed column reactor containing Purolite Purofine PFA694 
anion exchange resin. This anion exchange resin is a polystyrene crosslinked with divinylbenzene with complex 
amino surface functional groups and has a mean diameter of 675 ± 75 microns. PFA694 is designed for PFAS removal 
from industrial, wastewater and process effluents, and offers very high operating capacity and excellent kinetics. 
This step is integrated to the treatment train to remove stubborn hydrophilic short- and ultrashort-chain PFAS 
species that may bypass PAC/UF. Following ion exchange, effluent is characterized according to flowrate, pH and 
turbidity to provide simple evaluation of post-treatment water quality.  

 
Process 5: Residuals Management: Coagulation 
Residuals generated during treatment will be further treated to maximize water recovery prior to disposal. During 
routine UF operation, modules will be periodically backwashed to remove PAC and organics that have accumulated 
on the membrane surface in order to restore permeability and decrease the transmembrane pressure required to 
drive adequate flux. This backwash slurry is blended with polyaluminum chloride coagulant inline prior to 
clarification in a conical tank. Here, PAC separates, settles, and is removed as a PAC-PFAS slurry for offsite disposal. 
  



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 6 of 16 

3. Equipment Process Flow Diagram 

The following equipment process flow diagram is preliminary and not to scale. It identifies the major components of the 
system utilizing a standard configuration with 500 gallon standard poly tanks.   
 

WaveIonics Automated Operator System + Eagle Eye II (Deluxe) 
Regardless of the configuration of treatment equipment shown below, all system processes will be controlled by the 
WaveIonics Automated Operator system. This system incorporates control and adjustment of all system processes 
to a single touch-screen user interface. This interface allows the operator to visualize system performance and 
operations to quickly see if there are any elements that require operator attention. In standard operation, the 
system is set to run automatically. For this application, the Eagle Eye II deluxe package has been incorporated to 
enable remote supervision and control, with communications integrated to alert operators via text or email 
regarding real-time system status.   

 
 

 
  



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 7 of 16 

 

4. Equipment Site Layout 

The following equipment process flow diagram is preliminary and not to scale. It identifies the major components of the 
system utilizing a standard configuration with 500 gallon standard poly tanks.   
 

 

 

 



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 8 of 16 

5. System Pictures 

Ultrafiltration      Ion Exchange              
 

        
Water Quality Monitoring     Touch-Screen User Interface 
 
 
 
 
 
 
 
 
 
 



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 9 of 16 

6. System Summary Detail  
EQUIPMENT SUMMARY 

COMPONENT DESCRIPTION 

Ultrafiltration System Skid Mounted System Pumps, Automated Valves, PLC and HMI 

Ion Exchange Vessel 250 gal; Fiberglass vertical tank 

500 gal Tanks (4) 48” x 72” vertical poly tanks  

330 gal IBC Totes (2) Steel frame; fixed and variable mixing integrated 

Cartridge Filters 1-micron polymeric with supplemental cartridges 

 

INSTALLATION & COMMISSIONING SUMMARY 

COMPONENT DESCRIPTION 

Install Inspection and 
Commissioning 

3 Technicians on site for 2 days to perform commissioning and verify operation 

System Testing and 
Operator Training 

3 Technicians on site for 2 days to test, verify operation, and provide training for operators. 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 10 of 16 

7. Cost Schedule    
COST SUMMARY – 20 GPM SYSTEM 

ITEM NO. QUANTITY ITEM COST 

1.1 1 20 GPM PAC/UF + IX System  $472,084 

1.2 2 (years) Eagle Eye II Deluxe Package $18,015 

1.3 1 Commissioning and Training  $10,500.00 

TOTAL $500,599 

*Freight of equipment to client site included in total price. 
 

PURCHASE TERMS 

BILLING MILESTONE ITEM PERCENTAGE 

1 Deposit; Due Upon Order 50% 

2 Notice of Ready to Ship Equipment; Net 30 Days 40% 

3 Installation/Commissioning; Net 30 Days 
(Not To Exceed 60 days past Notice To Ship) 

10% 

 

Delivery 
Based on standard design, the integrated treatment train can be delivered in 22 – 24 weeks from receipt of purchase 
order. Specific production/delivery timelines will be determined at the time of order. 

 
  
 
 
 
 
 
 
 
 
 
 
 
 
 



WSP FIRE TRAINING ACADEMY – PAC/UF + IF 20 GPM  |  DOCUMENT VERSION 1.0  |  PROPRIETARY & CONFIDENTIAL 10/9/24
  

   

 

Page 11 of 16 

8. Statement of Qualifications  
Executive Summary 
Established in 1999, WaterTectonics designs, manufactures, deploys, and services integrated water treatment 